
Volume No. 78 July 2011

A House Journal of Ion Exchange (India) Ltd.



S P O T L I G H TC O N T E N T S page 2  IE I  news

At more than a hundred prestigious power 
projects in India and across the globe, 
our cutting edge, end-to-end, total water 
management solutions help power their 
production profitably and sustainably. 
Ensuring optimum quality and quantity of 
water throughout the usage cycle in power 
plants, while minimising environmental 
impact by conserving water and reducing 
pollution through recycle and zero discharge. 

Del iver ing                 Solut ions
Ion Exchange has constructed 
water and waste water 
treatment facilities and 
managed water at almost 
all of India’s large power 
[...]
industries. Recent advancements in the UHRC design resulting 
in superior techno-economical advantages of high energy 
efficiency, maintenance-free drive system and internals have 

Fuelling Output

Order for 
80,000 

m3/h cooling 
water chemical 
treatment 
from Paharpur 
Cooling Towers 
Ltd., Bhatinda 
for Hindustan 
Petroleum 
Corporation Ltd. 

and Mittal Energy Ltd. (HMEL), at Bhatinda, Punjab.

Order from Indian Oil Tanking, for effluent treatment 
plant for their strategic oil storage facility in 
Visakhapatnam through consultant Engineers India Ltd. 
This breakthrough order for Ion Exchange Waterleau will 
provide a impressive reference for our sequential batch 
reactor (SBR) technology in the oil sector. 

Order for 10 m3/h pretreatment - reverse osmosis – 
demineraliser and modification/upgradation of existing 
effluent treatment plant from Supreme Petrochemicals 
Ltd., Nagothane, Maharashtra. 

Reliance Industries -  
Satisfied Client
A testimonial from Reliance Industries on our successful 
execution of water treatment and effluent treatment at 
their export refinery at Jamnagar, Gujarat. 

Overview of effluent treatment plants

earned customer confidence and resulted in the award of 
several orders. 

We received an order for two UHRCs, each of 2500 m3/h, 
for raw water treatment from Bhushan Steel Limited, for 
their utility II expansion at Meramandali site, Odisha. The 
complete unit will be manufactured at our facility at Wada, 
Maharashtra.

The customer has also placed orders for a softener and SWIFT 
demineraliser with us.

Jindal Steel & Power Limited, Barbil, Odisha also placed 
an order for a 500 m3/h UHRC with chemical dosing system 
and related electrical and instrumentation work. The plant 
will treat raw water from river Baitarini to meet industrial 
water quality (outlet TSS <50 ppm) for use in various process 
requirements. The smaller footprint and uniform output 
quality regardless of feed suspended solid fluctuation were 
the key advantages that influenced the customer in favour of 
the UHRC. 



page 11  IE I  newsO N W A R D  M A R C H

1000 m3/d fluidised media reactor (FMR) at MES (Civil), Pathankot, 
Punjab

The Right Prescription 

Our long association with Microlabs, 
spanning over 10 years, was further 

strengthened with the award of several 
more contracts for their facilities in Bengaluru and Goa. 

From Microlabs, Veerasandra, Bengaluru, order for complete 
generation and distribution, comprising pretreatment- 
reverse osmosis- degasser-softener (as feed to boiler water 
applications), an INDION SWIFT demineraliser and a hot 
water sanitisable ultra filtration module for purified water 
applications. Distribution comprises a 2 KL tank with  
400 metres of piping and 10 user points. 

And for their facility at Verna, Goa too, an order for complete 
generation and distribution. Here, the scheme comprised 
pretreatment-softener (as a feed to boiler water applications), 
an INDION SWIFT demineralisation and a hot water sanitisable 
ultra filtration module for purified water applications. 
Distribution comprises a 2KL tank with 800 metres of piping 
and 24 user points. 

Also, a repeat order from Cipla Ltd., Bengaluru for 
demineraliser followed by hot water sanitisable ultra 
filtration membranes. The scheme comprises pretreatment, 
demineralisation, ultra filtration and micron filtration. 

INDION   to the Defence

Sewage recycling plant for a housing 
colony at Military Engineering Services 

(MES), Hansa, Goa.  

From Airforce 
Digaru, Guwahati, 
contract for  
100 m3/h lamella 
clarifier and  
2 x 50 m3/h auto 
valveless gravity 
filters. 

Demineralisation plant



page 12  IE I  newsR U R A L  R E A C H

Rural Inroads
Through extensive R&D and field trials, Ion Exchange had extended its technology to develop 
treatment systems appropriate for rural needs in terms of cost, ease of operation and maintenance. 
Recent contracts for drinking water solutions include: 

Disaster Management Units for 
PHED, West Bengal 

Arsenic & Fluoride Removal in 
Uttar Pradesh 

We demonstrated and installed an arsenic removal 
handpump attachment unit at village Boutha, 
Gorakhpur district in collaboration with UP Jal 

Nigam Gorakhpur. Six households in the village are using the 
treated water from this 
unit which has a flow 
rate of 15 litres per 
minute. The arsenic level 
in the treated water is 
nil as compared to  
60 ppb in the raw water. 

We also installed 
our fluoride removal 
handpump attachment 
unit at Soanbhadra 
in Robertganj district. 
Three households are 
using the fluoride-
free water from the 
handpump. Treated 

water flow is 8 litres per minute. This too has been done in 
collaboration with the UP Jal Nigam. Both the units have been 
successfully field tested in the presence of the engineers of 
the UP Jal Nigam.

We supplied two 2000 m3/h truck-mounted disaster 
management units for drinking water to the Public 
Health Engineering Department (PHED), West 

Bengal. Treatment consists of ultra filtration and reverse 
osmosis followed by ozonation for disinfection. The treated 
water is packaged in 500 ml pouches (4,000 pouches per hour 
are produced for distribution). The compact, skid-mounted 
units are fully containerised; DG sets as power backup are 
mounted on the truck and the units can be operated on an 
external power source as well. 

Our INDION disaster management units have been designed 
to treat any source of water available at the time of natural 
disasters, and make the water suitable for drinking.



page 13  IE I  newsR U R A L  R E A C H

Arsenic and Iron Removal, Bihar 

We supplied twenty-one 5 m3/h arsenic-cum-iron 
removal units to Punj Lloyd Limited under the Mini 
Water Supply Scheme in Bihar. The solar-powered 

units will provide arsenic-free and iron-free drinking water 
to villages in Bihar. Based on our patented iron specific resin 
INDION ISR and indigenous adsorbent resin INDION ASM, the 
treatment units are designed to selectively remove arsenic 
from ground water without affecting the characteristics of 
influent water. INDION ASM has successfully met the Toxicity 
Characteristic Leaching Procedure (TCLP) test as per EPA 1311 
and was found safe for disposal.

Iron Removal for PHED, Assam 

We supplied 850 units of iron removal handpump 
attachments to the Public Health & Engineering 
Department (PHED), Assam. The units are based 

on our patented iron 
specific resin INDION 
ISR and provide iron-
free drinking water to 
rural areas. Compact, 
sturdy, easy to operate 
and maintenance 
free, they are also 
economical as they do 
not require electricity 
or chemicals (only 
simple backwashing) 

and are thus ideal for rural applications.

Drinking Water Treatment in 
Punjab

About 50 villages with a population of around 45,000 
are benefiting from our water treatment plants at 
Hardosharni and Tibbad, near 

Pathankot, Punjab. The water 
available was not suitable 
for drinking, cooking or 
bathing, due to very high 
turbidity and the 
presence of high 
biological content. 
The water treatment 
plants which consist 
of a continuous sand 
filter and an activated 
carbon filter, produce 
50,000 litres of potable 
water per day. Villagers 
have noticed visible 
improvement in the 
quality of the treated 
water.



page 14  IE I  newsG L O B A L  S P E C T R U M

GCC Projects
Successfully Commissioned 

We successfully commissioned a 3 x 200 m3/h 
demineralisation plant for QAFCO (Qatar Fertiliser 
Company), a subsidiary of Qatar Petroleum and the second 
largest oil company in the Gulf. With the discovery of gas in 
Qatar, Qatar Petroleum has been on a huge expansion drive. 
The award of this prestigious job is a turning point for  
Ion Exchange operations in this Gulf Country. 

Sewage Treatment for Samsung 
EPC, Abu Dhabi 
Our Hamriyah unit will be supplying and installing a  
2000 m3/d fluidised media reactor (FMR) for sewage treatment 
and recycle plant for Samsung EPC – Western Region, to 
meet the requirements of the Abu Dhabi municipality.

The plant consists of two streams of 1000 m3/d each with 
anoxic treatment for ammonia removal. The project involves 
minimum civil work; the anoxic and aeration tanks are panel-
type glass-fused steel tanks which are assembled on site. The 
settling tank is a standard lamella clarifier.

Ion Exchange Ltd., Hamriyah, UAE, successfully 
commissioned the 400 m3/d membrane bio-reactor for 
sewage treatment, supplied to Sungbo Development LLC, 

a Korean EPC at Ruwais, around 250 kms from Abu Dhabi, in 
UAE.  Consisting of two streams, each 200 m3/d, the plant was 
totally designed, supplied, erected and commissioned by our 
Hamriyah team. 

Our Hamriyah 
team also 
successfully 
commissioned 
a brackish 
water reverse 
osmosis plant 
for Um Al 
Quain, Govt. 
of UAE to 
supply drinking water to residents of UAQ. The plant consists 
of two streams each of 1135 m3/d capacity, and was totally 
assembled in our Hamriyah facility. With this plant our 
installed capacity in Um Al Quain has risen to 4670 m3/d. 



page 15  IE I  newsG L O B A L  S P E C T R U M

In the USARO Plants for Coca Cola

Coca Cola, UAE awarded our Hamriyah unit the 
contract for supply of reverse osmosis plant and 
modification of process water line. The order includes 

supply of a new second stage 40 m3/h reverse osmosis plant, 
revamp of first stage reverse osmosis plant and reject-

water reverse 
osmosis plant, 
modification of 
pipe line and 
re-mineralisation 
system.

This 8th order for 
reverse osmosis 
plants in the Gulf 
from Coca Cola 
Bottling Plant is 
a testimonial to 
the performance 
of our systems 
and customer 

confidence in 
our support 
service. We 
are also 
currently 
executing 
a 60 m3/h 
reverse 
osmosis plant 
for Coca Cola 
Kuwait from 
Hamriyah.  

Refurbishment of packaged drinking water treatment 
plant for Coca Cola, UAE

An order for a fluidised media reactor, FMR 200, from Punj 
Lloyd Ltd., Abu Dhabi and Oman, for their labour camp.

An order from Simon Carves Ltd., Saudi Arabia, for a 23.5 m3/h waste 
water treatment plant to treat fluoride-based waste 

Water Treatment in Mississippi

Ion Exchange LLC, USA provides 
comprehensive services to customers. 
Main picture: mobile service station 
with complete equipment and 

accessories to service and overhaul water treatment plants.  
Inset: Sanitisation trailer used for sanitising high loops

Other Orbits
An export order from Balan Natural Food for 

Kamadhenu Ventures Cambodia Ltd., Cambodia 
for a 200 m3/h high rate solids contact clarifier and 

demineraliser followed by 2 x 30 m3/h ultra filtration and 
2 x 75 m3/h softener. Aquatherm is the client’s consultant. 
This greenfield project with 26.2 MW cogen power plant is 
funded by the Cambodian Government and the plant will be 
inaugurated by senior government officials. 

Ion Exchange LLC, USA, has supplied a water treatment 
plant to the City of Senatobia, Mississippi. The facility 
has been leased by the city to Twin Creeks Technologies, 

solar cell manufacturer with the latest cell manufacturing 
technology. The plant (reverse osmosis, demineralisation, 
mixed bed) is designed to treat feed water with 125 ppm TDS 
to 15 meg treated water quality (17.80 meg achieved). RO 
product flow rate is 50 GPM make up; de-ionised loop flow 
is 150 GPM through a self regenerable mixed bed (with a 
standby mixed bed unit).



E C O W I S E page 16  IE I  news

Promoting an Ecoworld
Our initiatives to promote environmental awareness continue in full swing, spreading the 
word through a series of internal and external communication of e-cards, playlets, tips 
for everyday green living, and inspiring screensavers that keep the need to protect the 
environment in focus. 

The Green Life

This blog, 
inspired by 
the nature 

of our business – 
the environment, 
explores various 
facets of 

environmental responsibility in industry 
and among 
communities. 
It shares 
views and 
experiences, 
provides tips 
for healthy 
living and 
runs environ-

mentally-themed contests – all 
with a view to promoting environmental awareness and 
sensitivity among its visitors.

Do visit our blog: www.ionexchangeccdblogs.blogspot.com 
and post your comments.

 

The Best out of 
Waste

This competition helped exemplify the message ‘Reduce, 
Recycle, Reuse’; entries from employees and their family 
members showcased some really creative ideas for 

recycling waste items. 

Jignesh Ki Kahani 

To celebrate World Water Day 
– March 22 – our corporate 

communications team enacted a 
short skit using light comedy to evoke 
introspection on the use and misuse 
of water.

Next Generation Planet Warriors
To celebrate Children’s Day, November 14th, we organised a 

drawing-cum-slogan competition – an 
opportunity for children of our 
employees to use their talent and creativity  

to spread environmental awareness. The topics 
were Save our Earth (6 – 10 years) and Green City  

(11-14 years). Seen here are the winning entries.
Mark Pinto

Jenisha James

Sayan SarkarRachita 
Naik



page 17  IE I  newsC O N S U LT I N G  C O R N E R

As part of a Go Green drive to mark Environment Day, neem saplings 
were planted by personnel of our factory at Patancheru. There was 
enthusiastic participation too in the extempore debates and quiz 
conducted on the occasion

Nature Captured

The on-line 
photography 

contest based 
on nature 
portrayed some 
amazing talent. 
The inspiring 
photographs 
evoked the 
very essence of 
nature in all her manifest  
glory. 

Waste Reduction 
& Recovery 
There is a significant movement towards recovery 

and reuse of waste water fuelled by growing 

environmental concerns coupled with stronger 

legislation and increasingly scarce water supplies. 

Recycle and recovery are being seen as a way to 

achieve environmental norms while at the same time 

supplement fresh water sources that are becoming 

scarce. 

Unfortunately, most projects view waste management 

as an end-of-pipe solution and do not look at 

reduction in effluent, reduction in water usage, 

reduction in operating costs, process improvements 

and sustainability. Significant advantages accrue with 

a holistic approach that controls waste generation, 

segregation and treatment at the points of generation, 

improves process efficiencies, reduces water 

consumption, eliminates wastages etc. These could 

help in meeting basic process goals while at the same 

time improving water efficiencies. Needless to say, 

rainwater harvesting and other naturally available 

sources should also be a part of this holistic approach. 

This Q&A discusses some of the possible ways in 

which an industry can actually work on a strategic 

path to achieve the goals of waste minimisation and 

recovery. 

How do we ensure that a holistic view is taken when 
embarking on a waste recovery programme?
The starting point would be a complete appraisal of the water 
balance in the entire plant by a qualified expert. Once the entire 
water usage is accounted for, engineers will study each unit 
operation where water is used, to look at ways of reducing 
consumption and/or recycle of every stream at the points of 
generation. These studies will ensure significant emphasis is 
placed on the consumption of water at each unit process. It may 



also be worthwhile to do a cost-benefit analysis of upgrading 
existing process equipment and adding basic water recycling 
equipment at various process steps and points of generation 
vis-à-vis better process efficiencies, savings in water bills and 
associated environmental costs.

What are the steps to be taken to ensure reduction and 
recovery in an industrial scenario?
There are various steps which are mandatory:
• 	 Understand the site water envelope.
• 	 Study and identify the problem areas in the water circuit and 

take steps to arrest these.
• 	 Implement steps for additional savings based on recovery.